LOWER LADDER REST PLATFORM ASSEMBLY - LPLOOL
LADDER C/L’S ARE
LOCATED BETWEEN TEMD/s PART ND. qrY DESCRIPTION EST. WT. [PAINT
HLS LADDER MOUNTING 1 | B|LsLoo1 1 |STRINGER/RUNG ASSEMBLY 9-9 15/16” DAL. 80
| CLIE N Se 2 |B|LcPa 4 |LADDER MOUNTING CLIP 3
JC+0_ P—— J] 3 |B|HOOP3 2  |HOOP — REST PLATFORM 6
706G, | 1 BOLT FN 3/8" X 1 1/4* b RUNG -
e SPC oy R R R 4 |B|HOOP2 1 |HOOP - MID 12
is2 spc ;13 SPCS NUT 5 | B|CBO06 4 CAGE BAR X 92 15/16" DAL 5
g 2ie_BPES SEE DETAIL © 4 1/2 SPCS 6 | B|cBoo7 3 |CAGE BAR X 47 7/8° DAL 2
TYP. STRINGER/RUNG - :
SECTION A-A SEE DETAIL B 2 WELDED Assy |7 |- [BLTFG03751250 68 |3/8° x 1 1/4" FN BOLT HDG
5 N 8 |- |NUTHG0375 68  [3/8° NUT HEX
A A 9 |-|wsHFGo375 57 |3/8 FLAT WASHER HDG
LADDER . BOLT FN 378" X 1 1/4* ! _ v
W HDER W7 LOGE WESHER AND | B k \ HOOP 10 | - [WSHLG0375 11 |3/8° LOCK WASHER HDG
NUT 3
CLIP 14 y
3 CAGE
RUNG c/L BAR DETAIL B
£ LOWER
STRINGER/RUNG
WELDED ASSY (€ LADDER
HOOP NOT SHOWN
FOR CLARITY @) UPPER LADDER REST PLATFORM ASSEMBLY - UPLODI
DETALL © /L PLATFORM SEE TETAIL B SEF DETAL & TEMb/s PART NI qryY DESCRIPTION EST. WT. [PAINT
e AND 2 |B|Lcr4 6  |LADDER MOUNTING CLIP 3
UPPER LADDER 4 | B|HOOP2 1 |HOODP - MID 12
! 7 |- [BLTFG03751250 34 [3/8° X 1 1/4" FN BOLT HDG
5 8 |- |NUTHG0375 34  |3/8” NUT HEX
S ‘@ @' 9 |- |wsHFGo375 23 |3/8” FLAT WASHER HDG
» ;D | 4 ! 10 | - [WSHLG0375 11 |3/8" LOCK WASHER HDG
— L 14 | B [Lsuoot 1 |STRINGER/RUNG ASSEMBLY 9'-9 15/16° OAL. 82
1 14 =Sk =}
= ‘ (4) 15 | B [HOOPL 1 |HOOP - FLARED 14
9 _SECTION D-D 16 | B [cBOO4 7 CAGE BAR X 35° DAL 1
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! INSTALLS ON LS.
/@DF STRINGER TYP. BOLT FN 3/8° X 1 1/4~
WELDED ASSY

W/ LOCK WASHER AND
NUT

|

I
] [ 3 MOUNTING CLIP
3 HOOP
@? Y
4 /© | . i BOLT FN 3/8" X 1 1/4°
o W/ FLAT WASHER AND
BOLT LINE-\ S NUT
| —— e E—g _Nj:_ — ASSEMBLY DETAIL
B |
TOG. 4 .. ! __,}_ A 3
INSTALLS ON LS. = - |
OF STRINGER TYP. s &D .
P [Ns]
o GIP 4 S
UPPER LADDER REST PLATFORM PLACES L =
ASSEMBLY - UPLOO1 ~
TYP (3)
PLACESC N y Kevin W Sheddrick, PE
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LOWER LADDER REST PLATFORM
SESERELY NITE ASSEMBLY - LPLO01 ASSEMBLY WEIGHT: 275%
INITIALLY ASSEMBLE UTILIZING LOOSE FIT
CONNECTIONS. INSTALL AND ALIGN ALL THE INFORMATION ON THIS DOCUMENT IS CONFIDENTIAL TAN K E DRAWN BY: JT UPPER & LOWER LADDER
PARTS BEFORE FULLY TIGHTENING HARDWARE PROFERTY (F TANKE MAMUEACTURER AND/ER 118 QP ILIGTES. : DATE 11/06/07 REST PLATFORM ASSY LH
' o s U sl pspanoy e, | CEINNECTIEN [ '
ALL CONNECTIONS - USE 3/8° X 1 1/4” FN BOLT PARTIES IS STRICTLY PROHIBITED, WITHOUT THE EXPRESSED AFFILIATE GROUP 2 e EUTSED SOROER PV T REVIEWED Bvif BCR
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